
WaQuAC-NET Newsletter Vol 13  Mar. 2012 
 

1 
 

 

 

 

 

 Special Issue:  

the Flood Crisis in Thailand  

The steps of enhancing customer to know 

what Bangkhen Water Treatment Plant did 

for Water Quality Management in the 

flood crisis 2011, the Metropolitan 

Waterworks Authority, Bangkok  

Thailand 

 

Ms. Nisapas Wongpat 
Mr. Somsak Passananon 

(MWA:Metropolitan Waterworks Authority, 
Thailand) 

 

 

 

 

 

1. Summary 

The vast flood crisis to central area of Thailand was 

the unprecedented situation which affected millions 

of people much more than anyone can expect. 

Bangkhen Water Treatment Plant, the biggest 

water treatment plant in Thailand, which supplies 

3.6 million m3/d for nearly 10 million people living in 

3 adjoining provinces including Bangkok, the capital 

city, has faced the flood crisis with the full team of 

experienced staff, retired employees and volunteer 

from both public and private sectors. With the great 

efforts of all corresponding working staff, we could 

pass that critical incident finally. Moreover during 

the steps of solving water quality problems which 

had become slightly yellowish in color and smell 

with some strong chlorine for a couple weeks, the 

Metropolitan Waterworks Authority (MWA) 

concerned that the most important step to obtain 

the acceptance from people in serviced area was to 

inform them of what has happened in water 

treatment plant. 

<Key words> 

 Flood Crisis 2011, Bangkhen Water Treatment 

Plant, Water Quality Management 

 

2. Introduction 

Water flows through the heart of the community, 

agricultural and industry area, thus water quality of 

water source for Bangkhen Water Treatment, the 

biggest water treatment plant for a capital city, 

Bangkok was not normal. The Bangkhen Water 

Treatment Plant relies on open canal to transmit 

raw water from Chaophraya River to the treatment 

plant. This canal have been infiltrated and 

contaminated by the massive scale of flooding. 

MWA used a combination of effective methods to 

maintain the quality level of the WHO guidelines for 

drinking water. The important thing which MWA had 

to do simultaneously with the method of upgrading 

water quality was the step of enhancing customer 

to know what the treatment plant was doing for the 

water quality management. 

 

3. Methods 

MWA then distributed information that the first thing 

for MWA to do was the investigation for water 

quality assessment to answer what affects quality 

of tap water. We found that the flood through the 

area affected an increase of organic matter and 

suspended solids in raw water. So MWA intended 

to examine the factors that would affect health, 

including heavy metals, pesticides, as well as 

various pathogens. While waiting for the result, 

MWA took up oxygen in the water all the time. After 

monitoring and evaluating the raw water situation, 

MWA customized and added a special treatment to 

WaQuAC-NET Newsletter 
Water Quality Asian Cooperation Network 

 

Volume 13, issued on March 31, 2012 

For Safe Water, Do Network. 

 

  



WaQuAC-NET Newsletter Vol 13  Mar. 2012 

 

2 
 

fix the problem for changing water quality as 

follows. 

1) Aeration to maintain dissolved oxygen level. 

Inhibit occurrence of spoilage of water. Prevent 

odors from H2S (hydrogen sulfide), NH4 (ammonia) 

as well as reduce the amount of organic matter, 

color and some metals’ parts that can be converted 

to oxide so as to let them settle in the canal. 

2) The addition of potassium permanganate, the 

same way that we use to wash vegetables for daily 

consumption which The World Health Organization 

recommends that the chemicals used to solve the 

problem of water contamination by organic 

substances. Potassium permanganate (KMnO4) 

was added to react (oxidize) with some heavy 

metals to precipitation and oxidizes organic 

compounds of large molecules into smaller 

molecules which are much ease of removal. 

Moreover the problem of Trihalomethanes will not 

exist through the process when added to chlorine. 

3) The addition of activated carbon, which is 

highly effective in adsorption of organic compounds, 

heavy metals, colors and smells. 

4) The addition of pre-chlorine to reduce the 

metals, organic matter and eliminate micro algae in 

the water. 

5) The process of sedimentation with increase of 

the amount of alum, PACl (poly aluminum chloride) 

and coagulant aids polymer. 

6) The addition of intermediate chlorine to reduce  

the amount of organic matter and algae efficiently 

7)  Rapid dual-media Sand Filter to clear the water 

to satisfy the WHO guidelines. 

8) The final step is the post-chlorination to kill all 

germs. In addition to the amount of free residual 

chlorine outstanding for getting rid of germs at the 

end of the pipe away from the water plant, MWA 

increased supply of liquid chlorine to the water 

pumping station. For the purpose to raise the level 

of free chlorine residual in all areas, no matter how 

far, with not less than 0.2 mg / l, which is adequate 

to cope with the disease that may be slipped into 

the plumbing system in the future more effectively. 

At this point, we finally ensure that the water quality 

problems of tap water through various processes 

and all disadvantage at every point are solved to 

meet the World Health Organization's drinking 

water safe from germs and contaminants that are 

harmful to health, MWA enhance the confidence of 

consumers by recommend consumers to boil water 

at 100 degree Celsius not less than 3 minutes in an 

open lid container, to keep away odors in water. 

 

In addition, MWA raised people’s awareness not to 

forget that floods may affect water pumps and 

water tanks in household. Some suffered water 

tanks and/or water pumps are likely to be highly 

contaminated of water inside. Color, odor problems 

and diseases, as well as other contaminants may 

occurs, while some customers may not know these 

are problems derived by pumps / water tanks of 

their own and may misunderstand them as 

problems of water supply. Therefore, to avoid 

problems that would result from such case, we 

announced to the customer, water from 

contaminated pumps and water tanks can’t be 

used.  

 

Chemical Dosage  

 ( Average dosage in the flood crisis ) 

KMnO4                2.0  mg/L  

Polymer              0.04  mg/L  

Aluminum Sulfate       73  mg/L  

PACl                  31  mg/L   

Pre Lime              2.0  mg/L 

Pre Chlorine           3.0  mg/L  

Intermediate Chlorine   3.0  mg/L   

Post Chlorine          5.0  mg/L 

Activated Carbon       6.0  mg/L   

H2O2                  1.5  mgt/L   

 

 

 



WaQuAC-NET Newsletter Vol 13  Mar. 2012 

 

3 
 

 

4. Conclusion 

There are many steps to achieve the effective water 

quality management during the flood crisis 2011. 

The key of success is not only water treatment 

plant processes and water quality itself. It includes 

measures to resolve issues and performance of 

public services in the responsible area. To increase 

trust and reminded the public aware of the 

importance of water quality impact. And we are also 

reminded the main tasks of the Metropolitan 

Waterworks Authority. “Quality Water to the Quality 

life” 

 

Figure 1.2 Bangkhen Water Treatment Plant; 
capacity 3.6 million m

3
/day 

 

 

 

 

 

 

Figure 1.1 Massive scale of Flood attack Bangkok; 

blue color shows the flooded area 

 

Raw Water           Raw Water Pump                    Clarifier         Filter          Treated Water 
 

       Aerator           Polymer            H2O2             Post Chlorine 

           KMnO4                            Alum      Intermediate Chlorine               

             Liquid Oxygen      PACl                        

                      Pre Lime            

                   Pre Chlorine 

               Activated Carbon 

Chemical Dosing Point for Water Quality Control in the Flood Crisis of Bangkhen Water Treatment Plant  



WaQuAC-NET Newsletter Vol 13  Mar. 2012 

 

4 
 

Flood in Thailand 

Activity Report of Japan Disaster Relief 

～ Power of MWA and friendship ～ 

 

Mr. Shingo HAYASHI;  
Osaka Water Supply Authority 

 Four staff of Osaka Water Supply Authority were 

dispatched to Metropolitan Waterworks Authority 

(MWA) in response to the flood disaster in Thailand. 

I was dispatched as a member of the second team 

for two weeks from November 6 to 20, 2011 with my 

former colleague, Mr. Odawara. (The first team: Mr. 

Morita, Mr. Koseki) 

Concerning damage by the flood, the Bangkhen 

Water Treatment Plant was not affected although it 

was partly inundated for a short time. The treatment 

plant was strictly protected with the treble barrier 

around; in addition, special barrier was constructed 

in the plant so that electric power receiving facility 

was protected. 

On the other hand, the Mahasawat Treatment Plant, 

located in the right bank of Chaophraya River, was 

affected by the flood; water level in the plant was up 

to nearly 1 m. However, important facilities were 

protected by maximum effort as drainage using 

pump. Consequently, plant operation was not 

affected except temporal reduction of supplying 

water quantity. 

Main water quality problem was color and odor (e.g. 

musty odor); the cause of musty odor was assumed 

to be two compounds: 2-methylisoborneol and 

Geosmin, due to the species of algae. 

To secure safety of supplying water, MWA was 

conducting analysis at full power by increasing 

frequency of testing. Every day testing results of 

harmful compounds such as heavy metals and 

flash report on chemical dosage were provided to 

us as well as basic water quality data (turbidity, 

color, residual chlorine, etc.).  

MWA made every effort to treat the deteriorated raw 

water; coagulant (alum, PAC) and chlorine were 

applied at higher doses than usual. Powdered 

activated carbon and potassium permanganate 

were also added; moreover, aeration was 

performed to increase dissolved oxygen of raw 

water. Jar test was conducted every four hours to 

investigate optimal treatment conditions.  

Because there was information that water from the 

flooding area might enter the raw water canal, our 

primary concern was how to remove harmful 

substances in case they were detected.  

Fortunately, raw water quality improved gradually 

since then, toxic substance had not been detected 

and tap water quality had always met WHO 

guideline values sufficiently. 

I was impressed by the MWA’s various effort 

against flooding, and recognized MWA’s technical 

capabilities and strong internal control. 

We surveyed the upper stream of raw water canal 

as far as we were able to approach, and 

investigated the situation of the facilities such as 

pumping stations.  

During our stay, dozens of MWA staff supported our 

Construction of 
protective barrier for 
receiving panel in WTP 
 

Visit to Mahasawat WTP 

 (Center; Mr. Tawatchai, Chief of the WTP） 



WaQuAC-NET Newsletter Vol 13  Mar. 2012 

 

5 
 

activities; we were deeply moved by their hospitality 

every day. Many staff of MWA had really suffered 

damage from the flood, and some of them had 

been staying at the office for a few weeks. In the 

Bangkhen Treatment Plant, citizen volunteers were 

making life water bags which would be sent to the 

evacuation center. Some staff engaged in the 

activities until midnight after work. In this way, all 

the staff and citizens put their mind together to 

stand against the disaster.  

Before leaving MWA, we submitted “suggestions” 

regarding risk management on water supply. 

Equipment: drainage pump and air compressor, 

etc., were supplied as emergency relief by JICA. 

We had strong feeling of togetherness because we 

shared problems with each other facing the difficult 

reality. So now I feel as if MWA were a close water 